TOYOTA LAND C

Part No:
Aluminum alloy 333.9507.1/6 Gearbox plate; 333.9508.1/6 Transfer case plate

333.5713.2/6 Engine plate p1; 333.5714.2/6 Engine plate p2;

Body: All

Year: 2007-2015; 2015-2021/ 2008-2015; 2015-/2015-

Engine: 4,5TD;4,6:4,72/ 5,7/ 4,5TD

Gearbox: AT Insert nut M8

Bracket 2

Bolt M8x20
Washer 8

Bracket 3

. Insert nut Migxes 20
0. Insertnut MB......ovvieinn
1. Sleeve h=10rmm..........ccoeiinnn.
% Sleeve h=14d mm..........ccceevenennnn.
BN
4. Bracket 1
g. Bracket 2.,
6
5
g
0

. Bracket 3.,
. Engine plate pl

. Endine plate p
. Gearhox plate.

. Transfer case plate..

Bolt M8x25
Washer 8

b e e ok b [ [ 3 bt Pt O s o e PRI

P b s e e D R e L)

[ [
1. Remov factory gL Ertd Do not remove factory gearbox quard.

OEF fitting

Engine plate pl

Insert nut M10x65/20 Bar

Bolt M10x25
Washer 10

Engine plate p2 olt M10%35
Washer 10
Sleeve h=10 mm, Bolt M8x20
Washer 8
Sleeve h=14 mm
Bracket 1
Bolt M10x1,25x50 Bolt M10x40
Washer 10 Washer 10
Gearbox plate
2 o
Bolt M10x1,25x50 Bolt M10x35
L//-\r‘u’asher 10 Washer 10
. Bolt M10x25
Washer 10
Transfer case plate
[ Threaded diameter M6 M8 M10 M2 |
[ Tightening torque 9.8 Nm 24.0 Nm 47.0 Nm 81.0 Nm J

The usage of pneumatic tools is not recommended

golAddltlonally, fix bracket using OE bolt.
ont part oHv' engine plate p2 on brackets 1 using bolts M10x30.

fix the front part on installed bracket 2 using bolts M10x25;

rﬁate on bracket 2 using bolts M10x25; rear part on bracket 3 using bolt M8x25.

2. Install ar usin tm s. Fix plastic side dust covers in bar using bolts M8x
3 Mpunt brackets |n 0 % suspe%smn bar %0 les us?np ?nsert nuts Mglgxﬁg/zgand bolts M10x20.
4. Unscregr Lront bolt g (f) r%Iate scr S 10)(1, 25x40 an a few turns.
5. Mount bracket 2 op_t e cro% } ra lts M8x20
6. Moun ﬁlnsert nu MBin ¢ ole an rac et 3 usnlw(g bolt M8x2
7. Ins tal engine ate 1 |x |t0 e mstaled Igranrfl bra% t sm
3. Put rear art o te p u gear OX plate, fix t e
9, Uns worear ofts roxpa1
10 uBt ront part of gear a e on t e mstalled bolts M10x1 25%40,
mtot E holes %Jsm M10x1, 5x4 rough sleev
aunt tr nsfer case plate: front part of the
12 Tghten all screws.

Do not™use pneumatic tool.

S RIVAL

WWW.RIVAL4X4.COM



